

## AFTER VISIT SUMMARY

Jodi R. Brennan DoB: 6/13/1963

3/31/2021 MyChart

### Today's Visit

You spoke with Provider Mychart on Wednesday March 31, 2021.

### Preventative Care

Hepatitis C screening (DOB 1.1.45-12.31.65) (Once)	Overdue - never done
Depression screening for age 12+ (Yearly)	Overdue - never done
BMI (ht and wt on same day) for age 18+ (Yearly)	Overdue - never done
Mammogram for age 45-75 (Yearly)	Overdue since 6/13/2008
Lipids for age 45-75 (Every 5 Years)	Overdue since 4/2/2009
Pap test for age 21-65 (Every 3 Years)	Overdue since 4/11/2009
Colonoscopy through age 75 (Every 10 Years)	Overdue - never done
Zoster (shingles) series for age 50+ (1 of 2)	Overdue - never done
Tetanus booster (Every 10 Years)	Overdue since 5/8/2017
Influenza for age 50-64 (Every 9 Months - September to March)	Next due on 9/1/2021
Tdap	Completed

### Your Problem List

Anxiety state, unspecified  
Dyspareunia  
HX OF DYSMENORRHEA [625.3]  
Myalgia and myositis, unspecified  
Unspecified hemorrhoids without mention of complication  
Allergic rhinitis, cause unspecified  
EPISODIC VAGINITIS  
Unspecified closed fracture of ankle  
Normal delivery  
Personal history of physical abuse, presenting hazards to health  
Seborrheic dermatitis, unspecified  
Alcohol abuse, unspecified  
Paranoid schizophrenia, chronic condition with acute exacerbation (HC)

### Patient Care Team

Pcp, No


PCP - General

## Your Medication List as of March 31, 2021 11:59 PM

❶ Please let us know if anything is missing or incorrect including supplements or other medications. Please call your pharmacy at least 5 days before you need a refill to allow time for them to contact us.

	Morning	Afternoon	Evening	Bedtime	As Needed
<b>Acetaminophen</b> 650 mg tablet Commonly known as: TYLENOL Take 1 tablet by mouth every 4 hours if needed for Pain or Other (Specify) (For mild to moderate pain.). Max acetaminophen dose: 4000mg in 24 hrs. For diagnoses: Tension headache					
<b>albuterol</b> 90 mcg/actuation inhaler Commonly known as: PROVENTIL; VENTOLIN inhale 1 puff by inhalation route every 4-6 hours as needed					
<b>aluminum-magnesium hydroxide-simethicone</b> Susp suspension Commonly known as: MAALOX PLUS; MYLANTA Take 30 mL by mouth 4 times daily if needed for GI Upset. For diagnoses: Dyspepsia					
<b>milk of magnesia</b> 400 mg/5 mL suspension Commonly known as: MOM Take 30 mL by mouth once daily if needed for Constipation. For diagnoses: Constipation					
<b>* Necon 0.5/35 (28)</b> 0.5-35 mg-mcg tablet Generic drug: norethindrone-eth estradiol (0.5-35 mg-mcg) take 1 tablet by oral route once daily For diagnoses: General counseling for prescription of oral contraceptives					
<b>* Necon 1/35 (28)</b> 1-35 mg-mcg tablet Generic drug: norethindrone-eth estradiol (1-35 mg-mcg) TAKE ONE TABLET BY MOUTH DAILY					
<b>nicotine</b> 10 mg inhaler Commonly known as: NICOTROL Inhale 10 mg by mouth every hour if needed for Nicotine Craving. For diagnoses: Nicotine addiction					
<b>OLANzapine</b> 5 mg tablet Commonly known as: ZYPREXA Take 1 tablet by mouth at bedtime. Indications: SCHIZOPHRENIA For diagnoses: Paranoid schizophrenia, chronic condition with acute exacerbation (HC)					

	Morning	Afternoon	Evening	Bedtime	As Needed
<b>vitamin B complex with vitamin C</b> tablet Commonly known as: SURBEX Take 1 tablet by mouth once daily. For diagnoses: Vitamin deficiency					

 \* This list has 2 medication(s) that are the same as other medications prescribed for you.  
 Read the directions carefully, and ask your doctor or other care provider to review them with you.

## Allergies

	Reactions	Comment
Pcn [penicillins]	Yeast Infection	